
-64- Model G0634Z/G0634XP (Mfd. Since 01/20)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Stand

SECTION 9: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

26
5

5-1

5-2

9
7

8

7
8

6

21-1

1-1

21

1-2

1052

51

22

23

29

31

17

14

6-1

8
19

24

15

18

12-2
12-1

12-3

12

12-4

7

16

2

27
28

27

28

13 13-1

13-2

13-3

13-3

30

30

25

14-1

34

32

6

20

3-1

3

39

39

1

36
37

813

39

40

42

43

12-3

35-1
35

4

5-1
5-2

34

49

29-2

29-1
29-3 29-5

29-4 29-6

44 (G0634XP Only)



Model G0634Z/G0634XP (Mfd. Since 01/20) -65-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Stand Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0634Z001 FRAME (G0634Z) 17 P0634Z017 STRAIN RELIEF TYPE-3 M22-1.5
1 P0634XP001 FRAME (G0634XP) 18 P0634Z018 POWER CORD
1-1 P0634Z001-1 HINGE SHAFT BRACKET RIGHT (G0634Z) 19 P0634Z019 DEPTH SCALE 
1-1 P0634XP001-1 HINGE SHAFT BRACKET RIGHT (G0634XP) 20 P0634Z020 LIMIT SWITCH CORD
1-2 P0634Z001-2 HINGE SHAFT BRACKET LEFT (G0634Z) 21 P0634Z021 CAP SCREW 3/8-16 X 1
1-2 P0634XP001-2 HINGE SHAFT BRACKET LEFT (G0634XP) 21-1 P0634Z021-1 CAP SCREW 3/8-16 X 1-1/2
2 P0634Z002 DRIVE SHAFT COVER (G0634Z) 22 P0634Z022 HEX BOLT 1/4-20 X 5/8
2 P0634XP002 DRIVE SHAFT COVER (G0634XP) 23 P0634Z023 FLAT WASHER 1/4
3 P0634Z003 COVER FRAME 24 P0634Z024 GROMMET
3-1 P0634Z003-1 COVER (G0634Z) 25 P0634Z025 GROMMET
3-1 P0634XP003-1 COVER (G0634XP) 26 P0634Z026 STRAIN RELIEF TYPE-3 M22-1.5
4 P0634Z004 DOOR (G0634Z) 27 P0634Z027 FLAT WASHER 1/4
4 P0634XP004 DOOR (G0634XP) 28 P0634Z028 HEX BOLT 1/4-20 X 3/8
5 P0634Z005 SIDE OPENING COVER (G0634Z) 29 P0634Z029 MAGNETIC SWITCH ASSY SDE MP-18
5 P0634XP005 SIDE OPENING COVER (G0634XP) 29-1 P0634Z029-1 MAG SWITCH FRONT COVER
5-1 P0634Z005-1 HEX BOLT 5/16-18 X 1/2 29-2 P0634Z029-2 MAG SWITCH BACK COVER
5-2 P0634Z005-2 FLAT WASHER 5/16 29-3 P0634Z029-3 CONTACTOR SDE MA-18 220V
6 P0634Z006 CARRIAGE BOLT 3/8-16 X 1 29-4 P0634Z029-4 OL RELAY SDE RA-30 18-26A
6-1 P0634Z006-1 PLATE SCREW 3/8-16 X 2 29-5 P0634Z029-5 ON BUTTON
7 P0634Z007 FLAT WASHER 3/8 29-6 P0634Z029-6 OFF BUTTON
8 P0634Z008 HEX NUT 3/8-16 30 P0634Z030 PHLP HD SCR 10-24 X 5/8
9 P0634Z009 MOTOR BRACKET 31 P0634Z031 STRAIN RELIEF TYPE-3 M16-1.5
10 P0634Z010 PLANER SCALE 32 P0634Z032 PHLP HD SCR 1/4-20 X 5/16
12 P0634Z012 REINFORCEMENT PLATE 34 P0634Z034 HEX NUT 1/4-20
12-1 P0634Z012-1 HEX BOLT 5/16-18 X 5/8 35 P0634Z035 POINTER
12-2 P0634Z012-2 FLAT WASHER 5/16 35-1 P0634Z035-1 PHLP HD SCR 10-24 X 1/4
12-3 P0634Z012-3 HEX NUT 5/16-18 36 P0634Z036 PROTECTION PLATE (LEFT)
12-4 P0634Z012-4 HEX BOLT 5/16-18 X 2-3/4 37 P0634Z037 PROTECTION PLATE (RIGHT)
13 P0634Z013 SQUARE SUPPORT 39 P0634Z039 TAP SCREW #5 X 3/8
13-1 P0634Z013-1 HEX BOLT 5/16-18 X 1/2 40 P0634Z040 WRENCH 12 X 14MM OPEN-ENDS
13-2 P0634Z013-2 TAP SCREW 1/4 X 1 42 P0634Z042 HEX WRENCH 3MM
13-3 P0634Z013-3 FLAT WASHER 1/4 43 P0634Z043 COVER SCREW 5/16-18 X 1-1/2
14 P0634Z014 SWITCH BOX W/O SWITCH 44 P0634XP044 HEX WRENCH 3/32 (G0634XP)
14-1 P0634Z014-1 SWITCH KNOB 49 P0634Z049 KNOB 1/4-20 X 1/2
15 P0634Z015 EMERGENCY STOP SWITCH CORD 51 P0634Z051 CABLE CLAMP
16 P0634Z016 KNOB BOLT 3/8-16 52 P0634Z052 HEX NUT 10-24



-66- Model G0634Z/G0634XP (Mfd. Since 01/20)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Jointer Table

102

105110

101V3 (G0634Z)
101V2 (G0634XP)

103

112

106
107

113

108

108
109

109

118V2

114

120
121

120
121

126

124

117

125

124

117
125

133109

130132

131

129

133
109

130

132
131

134

121

121
129

111

113

114

119

128

104-2

135-4
135-8 135-5

136

137

136

702
701

707

705

703

704

710

REF PART # DESCRIPTION REF PART # DESCRIPTION
101V3 P0634Z101V3 INFEED TABLE V3.09.18 (G0634Z) 125 P0634Z125 HEX NUT 5/16-18
101V2 P0634XP101V2 INFEED TABLE V2.09.18 (G0634XP) 126 P0634Z126 CAP SCREW 1/4-20 X 1/2
102 P0634Z102 OUTFEED TABLE (G0634Z) 128 P0634Z128 CAP SCREW 5/16-18 X 3/8
102 P0634XP102 OUTFEED TABLE (G0634XP) 129 P0634Z129 HANDLE
103 P0634Z103 TABLE LIP 130 P0634Z130 HOLLOW STUD 1/2-12 X 1-9/16, 5/16 ID
104-2 P0634Z104-2 JOINTER DUST PORT 4" (G0634Z) 131 P0634Z131 PLUNGER
104-2 P0634XP104-2 JOINTER DUST PORT 4" (G0634XP) 132 P0634Z132 COMPRESSION SPRING
105 P0634Z105 HINGE SHAFT A 133 P0634Z133 KNOB
106 P0634Z106 HINGE SHAFT B 134 P0634Z134 PUSH BLOCK-SMALL (PAIR)
107 P0634Z107 OUTFEED TABLE ADJ. KNOB 135-4 P0634Z135-4 JOINTER DUST PORT L-BRACKET (G0634Z)
108 P0634Z108 GUIDE SCREW 135-4 P0634XP135-4 JOINTER DUST PORT L-BRACKET (G0634XP)
109 P0634Z109 HEX NUT 1/2-12 135-5 P0634Z135-5 JOINTER DUST PORT PLATE (G0634Z)
110 P0634Z110 INFEED HANDGRIP 135-5 P0634XP135-5 JOINTER DUST PORT PLATE (G0634XP)
111 P0634Z111 INFEED LOCK LEVER 135-8 P0634Z135-8 JOINTER DUST PORT PLATE (PLASTIC)
112 P0634Z112 OUTFEED LOCK LEVER 136 P0634Z136 PHLP HD SCR 10-24 X 1/2
113 P0634Z113 PLASTIC KNOB 137 P0634Z137 HEX NUT 10-24
114 P0634Z114 EXT RETAINING RING 12MM 701 P0634Z701 CUTTERHEAD GUARD
117 P0634Z117 HEX BOLT 5/16-18 X 3/4 702 P0634Z702 ROLL PIN 6 X 36
118V2 P0634Z118V2 KNOB SCREW 5/16-18 X 3/4 V2.11.16 703 P0634Z703 GUARD TORSION PIN
119 P0634Z119 PHLP HD SCR 10-24 X 1/4 704 P0634Z704 ROLL PIN 5 X 30
120 P0634Z120 FLAT WASHER 5/16 705 P0634Z705 TORSION SPRING
121 P0634Z121 CAP SCREW 5/16-18 X 3/4 707 P0634Z707 EXT RETAINING RING 11MM
124 P0634Z124 CAP SCREW 3/8-16 X 1-1/4 710 P0634Z710 WAVY WASHER 12MM



Model G0634Z/G0634XP (Mfd. Since 01/20) -67-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Cutterhead & Motor

218
208V2

206V2

211

207
232

210

218

218

224

224
222

220
219200

230

200

225

213

212

222
216

235

218

234

233

231 229V2 227

226

239

209

209

214

229V2

201-3

201-4

201V2

230-2230-1

230-3 230-4

230-6230-5

204-1A

236

237221

236

215-6

215-9

243

244

243

215

215-7

201-1

201-2V2(G0634Z)
228V2(G0634Z)
228(G0634XP)

217V2(G0634Z)
217(G0634XP)

201-2(G0634XP)

REF PART # DESCRIPTION REF PART # DESCRIPTION
200 P0634Z200 CUTTERHEAD MOUNTING BLOCK 219 P0634Z219 ANTIKICKBACK FINGER
201V2 P0634Z201V2 SPIRAL CUTTERHEAD 12" 10-32 V2.09.09 220 P0634Z220 SPACER
201-1 P0634Z201-1 INDEXABLE INSERTS 15 X 15 X 2.5 (10 PK) 221 P0634Z221 SET SCREW 1/4-20 X 1/2
201-2 P0634XP201-2 T-HEAD TORX T25 10-32 X 1/2 222 P0634Z222 INT RETAINING RING 52MM
201-2V2 P0634Z201-2V2 T-HEAD TORX T25 10-32 X 1/2 V2.01.11 224 P0634Z224 BALL BEARING 6205-2RS
201-3 P0634Z201-3 T-HANDLE TORX DRIVER 1/4 225 P0634Z225 GUARD (G0634Z)
201-4 P0634Z201-4 TORX BIT T-25 225 P0634XP225 GUARD (G0634XP)
204-1A P0634Z204-1A PLANER DUST PORT 4" V2.09.07 (G0634Z) 226 P0634Z226 FLAT WASHER 1/4
204-1A P0634XP204-1A PLANER DUST PORT 4" (G0634XP) 227 P0634Z227 HEX BOLT 1/4-20 X 3/8
206V2 P0634Z206V2 OUTFEED ROLLER V2.01.20 228 P0634XP228 SET SCREW M5-.8 X 4 (G0634XP)
207 P0634Z207 INFEED ROLLER 228V2 P0634Z228V2 SET SCREW M5-.8 X 4 V2.01.08 (G0634Z)
208V2 P0634Z208V2 COVER V2.04.16 (G0634Z) 229V2 P0634Z229V2 SET SCREW 1/4-20 X 3/4 CONE-PT V2.04.16
208V2 P0634XP208V2 COVER V2.04.16 (G0634XP) 230 P0634Z230 MOTOR 5HP 220V 1-PH
209 P0634Z209 ALIGNMENT PIN 230-1 P0634Z230-1 JUNCTION BOX 
210 P0634Z210 PIVOT PIN 230-2 P0634Z230-2 FAN COVER
211 P0634Z211 SQUARE SUPPORT 230-3 P0634Z230-3 MOTOR FAN
212 P0634Z212 DOWEL 230-4 P0634Z230-4 CAPACITOR COVER
213 P0634Z213 COMPRESSION SPRING 230-5 P0634Z230-5 S CAPACITOR 400M 125V 1-3/8 X 3-1/8
214 P0634Z214 KEY 5 X 5 X 30 230-6 P0634Z230-6 R CAPACITOR 50M 350V 2 X 3-1/2
215 P0634Z215 DUST CHUTE (G0634Z) 231 P0634Z231 MOTOR CORD
215 P0634XP215 DUST CHUTE (G0634XP) 232 P0634Z232 PIVOT PIN
215-6 P0634Z215-6 PLANER DUST PORT L-BRACKET (G0634Z) 233 P0634Z233 V-BELT M52 3L520
215-6 P0634XP215-6 PLANER DUST PORT L-BRACKET (G0634XP) 234 P0634Z234 CAP SCREW 5/16-18 X 3-1/4
215-7 P0634Z215-7 PLANER DUST PORT PLATE (G0634Z) 235 P0634Z235 SET SCREW 1/4-20 X 3/8
215-7 P0634XP215-7 PLANER DUST PORT PLATE (G0634XP) 236 P0634Z236 PHLP HD SCR 10-24 X 3/8
215-9 P0634Z215-9 PLANER DUST PORT PLATE (PLASTIC) 237 P0634Z237 FLAT WASHER #10
216 P0634Z216 MOTOR PULLEY 239 P0634Z239 SET SCREW M5-.8 X 6
217V2 P0634Z217V2 CUTTERHEAD PULLEY V2.01.08 (G0634Z) 243 P0634Z243 FLANGE SCREW 10-24 X 1/2
217 P0634XP217 CUTTERHEAD PULLEY (G0634XP) 244 P0634Z244 HEX NUT 10-24
218 P0634Z218 ROLLER SUPPORT BLOCK



-68- Model G0634Z/G0634XP (Mfd. Since 01/20)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Drive Assembly

301

302

313

314

319V2

341

308

306
304

312

320309

309

305

303

309

320

322

315321

316

324
340

311

310

338

339
329

327326

335

325
337

331
332

317

328

334

307 333
323

336

330

336

330
329

331

330

318V2

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P0634Z301 SPROCKET 66T 322 P0634Z322 FLAT WASHER 3/8
302 P0634Z302 SPROCKET 34T 323 P0634Z323 CAP SCREW 3/8-16 X 1/2
303 P0634Z303 BUSHING 324 P0634Z324 LEVER
304 P0634Z304 SPROCKET 18T 325 P0634Z325 SET SCREW 5/16-18 X 3/8
305 P0634Z305 SPACER 326 P0634Z326 SET SCREW 1/4-20 X 1
306 P0634Z306 ARM 327 P0634Z327 HEX NUT 1/4-20
307 P0634Z307 BALL BEARING 6204-2RS 328 P0634Z328 CAP SCREW 5/16-18 X 2
308 P0634Z308 TENSION SPRING 329 P0634Z329 FLAT WASHER 5/16 
309 P0634Z309 BALL BEARING 608-2RS 330 P0634Z330 HEX NUT 5/16-18
310 P0634Z310 ROLLER CHAIN 331 P0634Z331 FLAT WASHER 1/2
311 P0634Z311 ROLLER CHAIN 332 P0634Z332 HEX NUT 1/2-20
312 P0634Z312 CONTACT WHEEL 333 P0634Z333 BUSHING 
313 P0634Z313 LEVER 334 P0634Z334 CAP SCREW 1/4-20 X 3/4
314 P0634Z314 TENSION SPRING 335 P0634Z335 CAP SCREW 1/4-20 X 3/8
315 P0634Z315 CAM 336 P0634Z336 CAP SCREW 5/16-18 X 3/4
316 P0634Z316 CAM SHAFT 337 P0634Z337 LOCK NUT 3/8-16
317 P0634Z317 ROLL PIN 338 P0634Z338 CAP SCREW 5/16-18 X 2-1/2
318V2 P0634Z318V2 SPACER 8 X 15 X 8MM V2.03.15 339 P0634Z339 LOCK WASHER 5/16
319V2 P0634Z319V2 SPROCKET 19T, 17 X 32.5 X 17MM V2.10.14 340 P0634Z340 PLASTIC KNOB
320 P0634Z320 INT RETAINING RING 22MM 341 P0634Z341 SPACER 8.6 X 15 X 18.6MM
321 P0634Z321 SPRING STUD



Model G0634Z/G0634XP (Mfd. Since 01/20) -69-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Planer Table

404

405

411

402

403 409

407

401 406

415

408-1

419
410

417

418

420
421

422
423

424
425

414

421

412

413

437

438

427

428429

430
434

421

433

426

436

431

432

414

420

435
434

408-2

408

REF PART # DESCRIPTION REF PART # DESCRIPTION
401 P0634Z401 PLANER TABLE 420 P0634Z420 BUSHING 
402 P0634Z402 COLUMN 421 P0634Z421 FLAT WASHER 5/16
403 P0634Z403 CYLINDER LINER 422 P0634Z422 LOCK NUT 5/16-18
404 P0634Z404 LOCK SCREW 423 P0634Z423 LOCK WASHER 1/4
405 P0634Z405 COLLAR 424 P0634Z424 CAP SCREW 1/4-20 X 2-1/4
406 P0634Z406 THICKNESS POINTER 425 P0634Z425 INT RETAINING RING 8MM
407 P0634Z407 GEAR BOX 426 P0634Z426 ROLL PIN 5 X 30
408 P0634Z408 BUSHING 427 P0634Z427 SET SCREW 5/16-18 X 1/4
408-1 P0634Z408-1 SELF-LUBRICATING SHLDR BUSHING 428 P0634Z428 FENDER WASHER 13.5 X 34 X 4MM
408-2 P0634Z408-2 SELF-LUBRICATION BUSHING 429 P0634Z429 LOCK WASHER 3/8
409 P0634Z409 GEAR 430 P0634Z430 HEX BOLT 3/8-16 X 1-1/2
410 P0634Z410 WORM SHAFT 431 P0634Z431 SET SCREW 5/16-18 X 1
411 P0634Z411 ELEVATION LEAD SCREW 432 P0634Z432 CAP SCREW 3/8-16 X 1-1/4
412 P0634Z412 SHIELD PLATE 433 P0634Z433 HEX BOLT 5/16-18 X 1/2
413 P0634Z413 HANDWHEEL 434 P0634Z434 HEX NUT 3/8-16
414 P0634Z414 HEX NUT 5/16-18 435 P0634Z435 SET SCREW 3/8-16 X 2
415 P0634Z415 UNIVERSAL LOCK LEVER 436 P0634Z436 PHLP HD SCR 5/16-18 X 3/4
417 P0634Z417 ROLL PIN 437 P0634Z437 HANDLE
418 P0634Z418 THRUST BEARING NTB1528 +2AS 438 P0634Z438 SHOULDER SCREW 3/8-16 X 5/8, 3/8 X 2-1/2
419 P0634Z419 INT RETAINING RING 19MM



-70- Model G0634Z/G0634XP (Mfd. Since 01/20)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Limit Switch

501-2 
504 

502 

506 

501-1 

501-3 

503 

505 

509 

511 

510 

511 

507 
512 

507 

513 

514 

515 

508 

508 

REF PART # DESCRIPTION REF PART # DESCRIPTION
501-1 P0634Z501-1 SWING LEVER (F) 508 P0634Z508 FLAT WASHER 5/16
501-2 P0634Z501-2 SWING LEVER (M) 509 P0634Z509 HEX BOLT 5/16-18 X 1
501-3 P0634Z501-3 LIMIT SWITCH BRACKET 510 P0634Z510 HEX BOLT 5/16-18 X 1/2
502 P0634Z502 COMPRESSION SPRING 511 P0634Z511 HEX NUT 5/16-18
503 P0634Z503 EXTENSION SPRING 512 P0634Z512 CAP SCREW 10-24 X 1-1/4
504 P0634Z504 SWITCH ACTIVATION ROD #1 513 P0634Z513 CAP SCREW 1/4-20 X 1
505 P0634Z505 SWITCH ACTIVATION ROD #2 514 P0634Z514 LIMIT SWITCH
506 P0634Z506 SWITCH ACTIVATION ROD #3 515 P0634Z515 LIMIT SWITCH CONTROL CORD
507 P0634Z507 LOCK NUT 5/16-18



Model G0634Z/G0634XP (Mfd. Since 01/20) -71-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Fence (G0634Z)

612 

603 

605 

606 

607 

620 

619 

610 

620 626 

620 

619 

618 

617 

621V2

602V2

625 

628 

629 
630 

631 

632 

620 618 
633 

634 
635 

637 
638 

611 

616 

604 

608 

614 

638 
639 

615 
604-1 

624 

624 
645 

641 

642 

609 

643 
623 

628 

622 

644 

646 

 

601 

613 

627 

636 

636-1 

640 

647 
236



-72- Model G0634Z/G0634XP (Mfd. Since 01/20)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Fence Parts List (G0634Z)
REF PART # DESCRIPTION REF PART # DESCRIPTION
601 P0634Z601 FENCE BASE 625 P0634Z625 TUBE LOCKING SHOE
602V2 P0634Z602V2 ADJUSTMENT TUBE W/RACK V2.08.16 626 P0634Z626 UNIVERSAL LOCK LEVER
603 P0634Z603 TRUNNION BRACKET 627 P0634Z627 UNIVERSAL LOCK LEVER
604 P0634Z604 TRUNNION  628 P0634Z628 POINTER
604-1 P0634Z604-1 FENCE ANGLE SCALE 629 P0634Z629 FLAT WASHER 1/4
605 P0634Z605 PIVOT STUD 630 P0634Z630 PHLP HD SCR 1/4-20 X 3/8
606 P0634Z606 SPACER 631 P0634Z631 SET SCREW 1/4-20 X 3/8
607 P0634Z607 ADJUSTMENT SCREW 632 P0634Z632 PHLP HD SCR 10-24 X 5/8
608 P0634Z608 ADJUSTMENT ROD 633 P0634Z633 HEX BOLT 5/16-18 X 1-1/4
609 P0634Z609 FENCE 634 P0634Z634 SET SCREW 5/16-18 X 1
610 P0634Z610 SLIDING BOLT  635 P0634Z635 HEX NUT 5/16-18
611 P0634Z611 ECCENTRIC SHAFT 636 P0634Z636 CONTROL KNOB
612 P0634Z612 LOCK KNOB 3/8-16 636-1 P0634Z636-1 EXT RETAINING RING 10MM
613 P0634Z613 PINION SHAFT 637 P0634Z637 HEX BOLT 1/4-20 X 3/4
614 P0634Z614 FENCE SUPPORT 638 P0634Z638 HEX NUT 1/4-20
615 P0634Z615 PLASTIC PROTECTION SHOE 639 P0634Z639 HEX BOLT 1/4-20 X 3-1/4
616 P0634Z616 BUSHING 640 P0634Z640 SET SCREW 1/4-20 X 1/4
617 P0634Z617 HEX BOLT 5/16-18 X 1 641 P0634Z641 KNOB SCREW 1/4
619 P0634Z619 LOCK NUT 5/16-18 642 P0634Z642 HEX BOLT 1/4-20 X 1/2
620 P0634Z620 FLAT WASHER 5/16 643 P0634Z643 CAP SCREW 1/4-20 X 1
621V2 P0634Z621V2 CUTTER KNIFE GUARD V2.06.18 644 P0634Z644 FLAT WASHER 1/4
622 P0634Z622 DOVETAIL BRACKET FOR QUICK RELEASE 645 P0634Z645 FLAT WASHER 1/4 (PLASTIC)
623 P0634Z623 FLAT WASHER 1/4 646 P0634Z646 SET SCREW 10-24 X 1/4
624 P0634Z624 FLAT HD SCR 1/4-20 X 3/8 647 P0634Z647 FENCE BASE PLATE



Model G0634Z/G0634XP (Mfd. Since 01/20) -73-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Fence (G0634XP)

602

601

600

603

604

619

625

626

615 612

610

605

605

607

620
618

616

617

627
624

623

621

614

613

612611

606

621

609

640

641 608

608-1

610-1

610-2

639

607

636

631V2

636

643

635634

645

644

642

634

REF PART # DESCRIPTION REF PART # DESCRIPTION
600 P0634XP600 COMPLETE FENCE ASSEMBLY 619 P0634XP619 FENCE ANGLE SUPPORT
601 P0634XP601 FENCE 620 P0634XP620 CAP SCREW 5/16-18 X 1
602 P0634XP602 FENCE FIXED PLATE 621 P0634XP621 STUD-UDE 3/8-16 X 2-1/2 1/2, 3/4 RH
603 P0634XP603 LEFT FENCE CAP 623 P0634XP623 HEX NUT 1/4-20
604 P0634XP604 RIGHT FENCE CAP 624 P0634XP624 SET SCREW 1/4-20 X 5/8
605 P0634XP605 TAP SCREW #10 X 1/2 625 P0634XP625 FENCE SUPPORT
606 P0634XP606 REAR GUARD HINGE 626 P0634XP626 FENCE SUPPORT PLATE
607 P0634XP607 PHLP HD SCR M4-.7 X 6 627 P0634XP627 FLAT HD SCR 10-24 X 3/8
608 P0634XP608 REAR GUARD CONNECTOR 631V2 P0634XP631V2 FENCE RAIL W/HOLES V2.04.11
608-1 P0634XP608-1 REAR GUARD LINK 632 P0634XP632 CAP SCREW 3/8-16 X 2-1/4
609 P0634XP609 FENCE ANGLE SCALE 633 P0634XP633 BUSHING
610 P0634XP610 FENCE LOCK LEVER 634 P0634XP634 LOCK WASHER 3/8
610-1 P0634XP610-1 COMPRESSION SPRING 635 P0634XP635 HEX NUT 3/8-16
610-2 P0634XP610-2 PHLP SHOULDER SCR M5-.8 X 15 636 P0634XP636 FENCE RAIL END CAP
611 P0634XP611 FENCE LOCK LEVER SCREW 639 P0634XP639 FIXED PLATE
612 P0634XP612 FLAT WASHER 3/8 640 P0634XP640 PLASTIC PROTECTION SHOE
613 P0634XP613 LOCK NUT 3/8-16 641 P0634XP641 SET SCREW 10-24 X 1/4
614 P0634XP614 FLAT WASHER 3/8 642 P0634XP642 FENCE RAIL BRACE
615 P0634XP615 ANGLE ADJUSTMENT KNOB 3/8 643 P0634XP643 HEX BOLT 3/8-16 X 1-1/2
616 P0634XP616 HEX NUT 5/16-18 644 P0634XP644 FLAT WASHER 1/4
617 P0634XP617 SET SCREW  5/16-18 X 1 645 P0634XP645 HEX BOLT 1/4-20 X 1/2
618 P0634XP618 FLAT WASHER  5/16



-74- Model G0634Z/G0634XP (Mfd. Since 01/20)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Labels & Cosmetics

REF PART # DESCRIPTION REF PART # DESCRIPTION
800 P0634Z800 READ MANUAL LABEL 808 P0634XP808 TOUCH-UP PAINT, PB WHITE (G0634XP)
801 P0634Z801 RESPIRATOR/GLASSES LABEL 809 P0634Z809 ELECTRICITY LABEL
802 P0634Z802 MACHINE ID LABEL (G0634Z) 810 P0634Z810 MODEL NUMBER LABEL (G0634Z)
802 P0634XP802 MACHINE ID LABEL (G0634XP) 810 P0634XP810 MODEL NUMBER LABEL (G0634XP)
803 P0634Z803 CUTTERHEAD WARNING LABEL 811 P0634Z811 TABLE LOCK KNOB NOTICE (G0634Z)
804 P0634Z804 EAR PROTECTION LABEL 811 P0634XP811 POLAR BEAR LOGO 2-1/2 X 9-1/2 (G0634XP)
805 P0634Z805 DISCONNECT POWER LABEL 812 P0634Z812 CHANGE LEVER LABEL
806 P0634Z806 CHANGING OPERATIONS WARNING LABEL 813 P0634Z813 GRIZZLY NAMEPLATE-SMALL
807 P0634Z807 TOUCH UP PAINT, GRIZZLY GREEN 814 P0634XP814 TABLE LOCK KNOB NOTICE (G0634XP)
808 P0634Z808 TOUCH UP PAINT, GREY PUTTY (G0634Z)

G0634Z
G0634XP

DISCONNECT 
POWER BEFORE 
ADJUSTMENTS, 
MAINTENANCE, OR 
SERVICE.

HEARING LOSS 
HAZARD!

Always wear hearing 
protection when 
using this machine!

Specifications

  
Motor: 5 HP, 220V, Single-Phase, 60 Hz
Full-Load Current Rating: 25A 
Cutterhead: Spiral w/Carbide Cutters
Number of Spiral Rows/Inserts: 4/32
Replacement Inserts T24736 (10 Pack)
Indexable Cutter Size: 15 x 15 x 2.5mm
Cutterhead Speed: 5034 RPM
Cuts Per Minute: 20,136
Max. Width of Cut: 12 in.
Max. Depth of Cut: 1/8 in.
Min. Stock Length: 14 in.
Weight: 610 lbs.

To reduce risk of serious personal injury when using this machine:
 1.  Read and understand owner’s manual before operating.
 2. Always wear approved eye protection and respirator.
 3. Disconnect power before changing blades, removing
  parts, or doing maintenance, service, or adjustments.
 4. Only plug power cord into a grounded outlet.
 5. Do not wear loose clothing, gloves, jewelry, or other
  items that can get entangled in moving parts. Tie back
  long hair and roll up long sleeves.
 6. Ensure machine is correctly set up before starting.
 7. Do not plane two boards of varying thickness at the
  same time.
 8. Never cut deeper than 1/8" on a single pass.
 9. Never joint material smaller than 14" long, 3/4" wide, or
  1/4" thick when edge jointing, or 1/2" thick when face
  planing.
 10. Keep all guards in place and in proper operating
  condition. 
 11. Make certain machine rests firmly on flat, level ground.

12. Do not allow hands or clothing to get pulled into 
  cutting area while feeding workpiece.
 13. Be aware of "kickback" hazards and how to prevent
  them. 
 14. Stand clear of board ends while planing.
 15. Do not plane or joint boards with cracks, loose
  knots, or other defects. 
 16. Always use push blocks when face planing.
 17. Keep hands at least 4" away from cutterhead when
  jointing.
 18. Never reach into planer cutting area while machine is
  running.
 19. Do not operate when tired or under influence of drugs
  or alcohol.
 20. Do not expose to rain or use in wet locations.
 21. Prevent unauthorized use by children or untrained
  users; restrict access or disable machine when
  unattended.

MODEL G0634XP
POLAR BEAR SERIES JOINTER/PLANER 

COMBINATION MACHINE w/SPIRAL CUTTERHEAD

Mfd. for Grizzly in Taiwan

Date

S/N

WARNING!

806
806

805

808

807

804

809
810

813

802

800

811(G0634XP)

801 803

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine. 

To get a new manual, call 
(800) 523-4777 or go to 
www.grizzly.com.

EYE/LUNG INJURY 
HAZARD!

Always wear safety 
glasses and a 
respirator when 
using this machine.

DANGER!

Use this guard for all 
operations possible, and 
immediately reinstall it 
following operations that 
require its removal.

ROTATING 
CUTTERHEAD BELOW!

KICKBACK HAZARD!
1. Ensure outfeed table is 

even with knives.
2. Never exceed the 

maximum depth of cut.
3. Do not stand directly 

behind workpiece.

ALWAYS USE 
PUSH BLOCKS!

Push blocks minimize the 
possibility of operator’s 
hands contacting the 
cutterhead while cutting. 

811(G0634Z)
814(G0634XP)

NOTICE
TO PREVENT DAMAGE TO 

LOCKING MECHANISM, RELEASE 
TABLE LOCK KNOB BEFORE 

LOWERING TABLE.

812
NOTICE

Leaving the change lever 
up for extended periods 
may damage internal 
components. Keep the 
change lever down, 
unless you are actively 
planing workpieces. 


